[ e S R

[l il S BT S S i o o T i i )

#1418
#4044
#4100
#4101
#1905
9056
#9063
#9064
#9065

C-1400
C-1406
C-2034
C-2043
C-1601
C-2038
C~2026A
LOLS5A
4090
4092
4094

PARTS LIST

Motor

Motor frame with C-2037 grommets installed
Weight (rear)

Weight (front)

#20 X 10" hook-up wire

Tower gear unit, rear axle, rear truck
Small gear unit, fronmt axle, rear truck
Small gear unit, rear axle, front truck
Small gear unit, front axle, front truck

ACCESSORIES
SUB ASSEMBLY {2486A

4-40 nuts

4-40 X 3/8" F.H.M.S.

#& internal lockwasher
5/16" X 1/8" X 1/16" thick washer
6-32 X 3/16" R.H.M.S.

#6 split lockwasher

#4 sheet metal screw
motor bracket

ball joint

drive tube, motor

drive tube, countershaft



